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FACE PLATE. ARM TOP COVER
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iR £
FACE PLATE. ARM TOP COVER

NO "ﬁ;’?ﬁ 255RB-3D | 339RB-3D 5% PARTS NAME
1 |15035 1 1 AL FACE PLATE

2 15036 1 1 i 7 HINGE

3 [15039 6 6 kbRt SCREW 1/8X 44 L=3.5

4 115037 1 1 [l FACE PLATE SPRING

5 (15039 2 2 Eoate SCREW 1/8X44 L=3.5

6 (15038 1 1 mAr = A RUBBER

7 13556 1 1 R R ARM TOP COVER

8 8040 2 2 kv ntv SCREW 9/64 <40 L=8.0

9 15003 1 1 istid ARM TOP COVER

10[11007 1 1 hER=E 0IL LEVER INDICATOR
1115004 1 1 R S-F 7 52 GASKET

1215007 7 7 E»ac SCREW 9/64X 40 L=10.0
13136708 1 1 FFE A - THREAD TAKE UP COVER

14 16031-02 1 1 ikdhtU SCREW 11/64 %40 L=9.0
1511006 1 2 LA ARM TOP COVER THREAD GUIDE
1613076-02 1 2 +7F NUT 7/32% 32

17 |15086 1 1 AT 2 0IL CONTROL SPRING
188040 1 1 E»at SCREW 9/64 %40 L=8.0
1911142 1 1 7YX WASHER

20|11004 1 1 AR B 4 Y 0IL REGULATOR

21110597 1 1 tk»ne SCREW 1/8%X40 L=3.3
22115058 1 1 4 Yeh 2 1 iy 0IL REGULATING STUD
23115059 1 1 M~ 7y ¥ 7 0IL REGULATING SPRING
24115057 1 1 FoR1D 1 T M OIL REGULATING DIAL

25 (8009 1 1 kv hat SET SCREW 15/64% 28 L=7.5
26 (15038 1 b= ok RUBBER

2715034¢ 1 1 E=-nF2-7 il () OIL TUBE AND OIL WICK COMPLETE
30|15054 1 1 i &A#H I (L) THREAD GUIDE (UPPER)

31 (10685 3 3 ko ne SCREW 3.4X 36 L=6.5
32]10759-A 1 1 mARY (F) THREAD GUIDE (LOWER)
33110760 1 1 Mg 7 =L b FELT
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TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY
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Xev., k#. 7—V—
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY

NO BRI S 255RB-3D | 339RB-3D RE PARTS NAME
PART NO

1115209 1 1 b ARM SHAFT
2 115033 1 1 i 0IL WICcK
3 10506 1 1 i v 0IL STOP SCREW 7.85%20 L=6.0
4 110577 1 1 F—y—fLnce PULLEY ADJUSTING SCREW 6 75X 24 L=11.0
5 19414 1 1 73 Yy E—% 3 H A NEEDLE BAR CRANK
6 (19415 1 1 ko POSITION SCREW 1/4x28 L=20.0
7 (19418 1 1 E»htL SET SCREW 1/4X28 L=14.0
8 10563 1 1 F#hA F N (FD 77 X WASHER
9 [10562 1 1 L#h A 2 v (R ARM SHAFT BUSHING (LEFT)
11110524 1 1 ko»neo SET SCREW 6. 75X 24 L=6.5
13(10725 2 2 L&h A & v (F7) 7 = b 0IL FELT
1413074 1 1 Lt Ty sy —2 ARM SHAFT BALL BEARING ADAPTOR
1510567 1 1 LTy vy ARM SHAFT BALL BEARING
1613361 1 1 Lt T Yy h 5 — ARM SHAFT BALL BEARING ADAPTOR SLEEVE
17[19418 2 2 E»ac SET SCREW 1/4X28 L=4.5
1810568 1 1 My Ly ¥y BALL BEARING RETAINING RING
19 (10571 1 1 t#h~7y yryr—AFH AL |SCREW 6. 75X 24 L=20.0
20 (10504 1 1 T — MACHINE PULLEY
21110943 1 1 pa= s FEED INDICATING (W/0 BELT GUARD)
22 (10566 1 1 TEYyyras SET SCREW 1/4X32 L=5.5
23110576 1 1 frEHR» L POSITION SCREW 15/64 %28 L=21.0
24 10579 1 1 E»ne SET SCREW 15/64 X 28 L=20.0
25(10569 1 1 S b T — ARM SHAFT CONNECTING BELT PULLEY
2610574 2 2 Sk Ty =y BELT PULLEY SPRING FLANGE
27(10571-G 1 1 2N b T—=)—FHnL SET SCREW 6. 75X 24 L=20.0
28110570 1 1 <R T—=)—ErnL POSITION SCREW 6. 75X 24 L=14.5

. s s .. |POSITION SCREW SET SCREW
29110524-G 1 1 SN P T—y—Ernpht 6. 75X 24 L=6. 5
3010621 1 1 P43y NLL ARM SHAFT CONNECTING BELT
31]15024¢ 1 1 FHE (5H) THREAD TAKE UP LEVER COMPLETE
32 (15024 1 1 KAF THREAD TAKE UP LEVER
33 (15026 1 1 FAEH = THREAD TAKE UP LEVER DRIVING STUD
34 (10728 1 1 FAPH = s OIL WICK
35(10528 1 1 i A NEEDLE BAR CONNECTING LINK
36(15013 1 1 RFFE ¥ THREAD TAKE UP LEVER HINGE STUD
37(11042 1 1 KA E “ il OIL WICK
38|10524 1 1 i A | o SET SCREW 6.75X24 L=6.5
39110523 1 1 iy 3 vy NEEDLE BAR CONNECTING LINK STUD
40 (10726 1 1 g7 7 v 7 € 0IL WICK
41115038 1 1 by RUBBER OIL STOPPER
42119417 1 1 47 7 v 7€ vk h L (&) |SCREW 1/4X28 L=6.5
43(19418 1 1 7 7 » 7 € ke U (%) |SCREW 1/4X28 L=4.5
44110551 1 1 RFFHZ THREAD TAKE UP LEVER OIL GUARD
45(10650 1 1 FEEMES ko nL SCREW 3.4X36 L=6.0
461107720 1 1 Filigto 7 F LIFTING ECCENTRIC CONNECTING COMPLETE
47110772 1 1 biigko v ¥ LIFTING ECCENTRIC CONNECTION
48110773 1 1 S—FRNT Y ¥y NEEDLE BEARING
49119427 1 1 frLETA L LIFTING ECCENTRIC
50119508 2 2 A EFA AEHOL SET SCREW 1/4X40 L=5.5
51 (11879 1 1 thifz FF A LD T— LIFTING ECCENTRIC COLLAR
52 (10573 2 2 i F A LA F— kL |SET SCREW 7/32X32 L=11.0




IR, PifTH

PRESSER BAR, VIBRATING PRESSER BAR




WIHE. PRI
PRESSER BAR. VIBRATING PRESSER BAR

WaES

NO| Saor NO 255RB-3D | 339RB-3D L PARTS NAME

1 [10540 1 1 19 x B PRESSER BAR

2 |10539-A 1 1 HaE(F)A 20 PRESSER BAR BUSHING (LOWER)

3 |10761 1 1 I nL SET SCREW 6.75%24 L=11.0

4 |10538 1 1 MWikE(b) A2 PRESSER BAR BUSHING (UPPER)

5 |10761 1 1 ik»acv SET SCREW 6.75X24 L=11.0

6 |10541 1 1 MAHER PRESSER BAR POSITION GUIDE BRACKET
7 |10662 1 1 ks ace SCREW 5/32X40 L=6.5

8 |10543 1 1 LA PRESSER BAR POSITION GUIDE

9 10761 1 1 IE»ac SET SCREW 6.75%24 L=11.0

1018479 1 1 4 HEH A PRESSER BAR LIFTING BRACKET
11119518 1 1 fpitEfizagnc SCREW 11/64X40 L=14.0

12|10546-A 1 1 A B TR TENSION RELEASE SLIDE

1310547 1 1 il FTiRED TENSION RELEASE SPRING

1418480 1 1 CDFEHAL LIFTING BELL GCRANK SCREW 11/64x40 L=8.0
15(13360 1 1 maitEiey ¥ PRESSER BAR SPRING BARCKET
16(13365 1 1 HWMaiteiiz ) yrgnL PINCH SCREW M4X0.7 L=9.0

1710659 1 1 Wi by w— PRESSER BAR LIFTER

18 10660 1 1 Hiltwriw—ernep HINGE SCREW 4.5 32

19(10796 1 AT & LIFTING PRESSER FOOT

20 (10664 1 1 SR 2 EBH L SCREW 3.4%36 L=9.0

21 |19425 1 1 B LIFTING ROCK SHAFT

22110514 2 2 iRl LIFTING ROCK SHAFT BASHING

23 (16709 1 1 Whe >no SCREW 1/4x 28

24119516 1 1 Hihe >nv+ 7 NUT 1/4X28

25(10728 1 1 b g AR U i 0IL WICK

26|10558C 1 1 {DFELY L LIFTING BELL CRANK COMPLETE
2710558 1 1 {DFE LIFTING BELL CRANK

2810557 1 1 $ O FEE (R LIFTING BELL GRANK LINK

2910556 1 1 { DFEE (VN VIBRATING PRESSER BAR CONNECTING LINK
30 (34713 1 1 chif i VIBRATING PRESSER BAR

31]10554 1 1 hig 2 7y ¥ ¥ VIBRATING PRESSER BAR EXTENSION SPRING
32]10553-A 1 1 i g A 7Y ¥ X VIBRATING PRESSER BAR EXTENSION
3315060 1 1 i A dEfL R L SCREW 5/16X 24 L=16.0

34115118 1 1 LA E VIBRATING PRESSER BAR SLIDE BLOCK
35/19411C 1 iz (40) VIBRATING PRESSER FOOT COMPLETE
36(19411 1 hf & VIBRATING PRESSER FOOT

37{17104 1 1 hig i ks PINCH SCREW 11/64 x40 L=6.0

38 |10548-A 1 1 iR SR LIFTING BRACKET GUIDE BLOCK
39(10519 1 1 k»acr PINCH SCREW 6. 75X24 L=17.5

40 15111 1 1 -2 PIN

4119419 1 1 FF A bR A R LIFTING ECCENTRIC CONNEGTING CRANK
42119420 1 1 LT niEEE S EEER L [PINCH SCREW 1/4X28 L=16.0
4310775 1 1 biigko v FEAL HINGE SCREW 7/32x 32

44110703 1 1 Filigse 7 FRaL? 7 ¥ x— |WASHER

4510774 1 1 Loy Fag T LIFTING ECCENTRIC CONNECTION COLLAR
46 |H4728HB001 1 1 T X — WASHER

47 |H3100F2160 1 1 7 b NUT 7/32x32

48 |H4807F8001 1 i & VIBRATING PRESSER FOOT

49 [HA757EB001 1 Hhi & LIFTING PRESSER FOOT
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NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
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gttt R, EEC 7 F

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

27 |HEBOSEB0O1
28 [HE610EB001
2915019
30]10754

33110779
34110778
35 [4221

36 (15007

EED 7 FILA U (K)

%Y BT

VLT LS
EOFELELIEOL
7YX
MED7 FILA LK) F 7 b
MY

i 5

i 2

SATHGD LU

SCREW 5/16x28 L=29.5

NEEDLE BAR ROCK FRAME REGULATING PIPE
FEED ROCK SHAFT CRANK

PINCH SCREW 6.75X24 L=16

WASHER

NUT 5/16x 28

CLIP

OLK WICK

OLK WICK ETAINER

SCREW 9/64 <40 L=10.0

[ =] =

NO fﬁ;;fﬁ;? 255RB-3D | 339RB-3D 2B PARTS NAME
1 [15110-A 1 1 LS NEEDLE BAR ROCK FRAME
2 |11875 1 1 ftELgy ~ HINGE STUD
3 10525 1 1 iE» ac SET SCREW 6.75x24 L=9.0
4 15117 1 1 ¥R AR SLIDE BLOCK PLATE
5 18100 2 2 e btk » o v SCREW 9/64X40 L=6.5
6 (15031 1 1 HEL WIS 0IL WICK
7 [10560 1 1 £ —n NEEDLE BAR ROCK FRAME POSITION BRACKET
¢ liases : ’ FHnE tlZTQ”G BRACKET GUIDE SCREW 11/64 X 32
9 |HE205G8001 1 §tiE NEEDLE BAR
9 |H4724F8001 1 S NEEDLE BAR
1015089 1 FHEE R H THREAD GUIDE
11|B140553 1 ftik» ne SCREW 1/8x40 L=4.5
12|N0122 1 &t NEEDLE
1319426 1 i = NEEDLE BAR CONNECTING STUD
14 13365 1 St sl PINCH SCREW M4X0.7 L=9.0
15[10726 1 B HEH = s 0lL WICK
16 (10578 1 Fi¥n % NEEDLE BAR ROCK FRAME ROCK SHAFT
17(11876C 1 Fi% vy ¥4 EE) SLEDE BLOCK COMPLETE
18111877 1 FEVERE SLIDE BLOCK
19(11876 1 LiEvgEerac SLIDE BLOBK STUD
2010581 1 FitvEEe nu »nL |SET SCREW 7/32X32 L=7.0
21 (15016 1 gk ROCK SHAFT CRANK
22110519 1 ik NG PINCH SCREW 6.75x24 L=17.5
23 |HE606EBOO1 1 gk 7 ¥ ROCK SHIFT CRANK GCONNECTION
24110728 1 #eEn Yy Pl 0IL WICK
25 |HE608EB001 1 WigEr 7 Fua () SCREW 9/32x 28 L=23.5
268105 1 HEED Y FILA L () F 7 FINUT 9/32X28
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38 [H4739FB001
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SCREW 9/64 <40 L=12.0
THREAD GUIDE
SCREW




RS, IR+
KNEE LIFTER LIFTING LEVER. PRESSER BAR SPRING




A5, MIBXWR 4
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

HeES _ a
NO|'CaRT Mo 255RB-3D | 339RB-3D S PARTS NAME
1 |10710 1 1 y =] KNEE LIFTER LIFTING LEVER
2 (10712 1 1 K knrnt HINGE SCREW 6. 75X24
3 13059 1 1 3un SPRING
4 (11154 1 1 Suwnnac SCREW 6. 75 24
5 (10711 1 1 = : KNEE LIFTER CONNECTING LEVER
6 |10712 1 1 hEkEnav HINGE SCREW 6. 75X24
7 |1sie i ; By b KNEE LIFTER CONNECT ING LEVER LIFTING
ROD

8 (15076 1 1 BuEE»nL SET RIN
9 {10714 1 1 mUHEYT— LIFTING ROD COLLAR

_ _ . IFTING BRACKET GUIDE SCREW 11/64 % 32
10 {10561 1 1 MYELF—EHaL t:eré :
11[10717¢C 1 1 Y ELEER) LIFTING ROD ROLLAR BRACKET COMPLETE
12(10717 1 1 mYELE LIFTING ROD ROLLAR BRACKET
13(10718 1 1 mYELEO—7— LIFTING ROD ROLLAR
14 (10719 1 1 BUELEO—F—k»ne SCREW 3.4 X 36

_ TING X

- — ; , BUREaES L i:l; éN BRACKET GUIDE SCREW 11/64 X 32
16(10705 1 1 iR h PRESSER BAR SPRING (FLAT)
17110706 1 1 ffEngiran PRESSER BAR SPRING SUPPORT SCREW

18111156 1 1 Kirw ni@fiac PRESSER BAR SPRING REGULATING SCREW

—: 1) —




T, TNV F7-)- %) h A
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY. FEED DRIVING CAM
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T, RNAET7-0-, YA
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY. FEED DRIVING CAM

[=] =]
NO ?:;‘Tﬁg 255RB-3D | 339RB-3D ¥ PARTS NAME
1 110603 1 1 TFih HOOK DRIVING SHAFT
2 |H4706H8001 1 1 T () A 2 v HOOK DRIVING SHAFT BUS!ING (FRONT)
3 10571 1 1 Evace SET SCREW 6.75%24 L=20.0
4 {11080 1 1 TEI(F) A # L7 =0 b OILING FELT
5 |H4712H8001 1 1 T (ch) £ 7 HOOK DRIVING SHAFT BUSIING (MIDDLE)
6 (10522 2 2 E®»nu SET SCREW 6.75x 24 L=14.0
7 |10729 1 1 A7 vl OIL WICK
8 (30157 1 1 Tih~<7y > 2o —=n HOOK DRIVING SHAFT BUSI ING (BACK)
9 |10571 1 1 k» oo SET SCREW 6.75%24 L=20.0
1010609 3 3 Y v 7 kwacv SCREW 3.4X36 L=5.5
11]10567 1 1 TFéh~79 >~ BALL BEARING
1210607 1 1 TE#hy~7Yy ¥ Hh7— COLLAR
13]10566 1 1 I RN SET SCREW 1/4X32 L=5.5
14110658 1 1 frEmnnL POSITION SCREW 1/4X32 L=5.5
1510608 1 1 iy -7 BALL BEARING RETAINING WASHER
161061001 1 1 Tl b 7—1 — SAFETY CLUTCH PULLEY
1710574 1 1 T—Yy—=y s PULLEY SPRING FLANGE
18 (10611 1 1 T b 77—y —i SAFETY CLUTCH COLLAR
1910612 2 2 k»nc SCREW 1/4X32 L=10.5
20(10615 1 1 T b 7—y—fRE N SAFETY CLUTCH LOCKING LEVER SPRING
21 (10614 1 1 FrALPT—y—FE HINGE PIN
22110581 1 1 T b 77— —E ¥ ¥ & 1 U|SCREW 7/32¢32 L=7.0
23]10619 1 1 FAaAPT—Y—27Y ¥7 SAFE CLUTCH THROW INLATCH SPRING
24110618 1 1 TN b T —Y —NliEE SAFE CLUTCH RATCHET CONNECTING LINK
25(10616 1 1 T b7 — ) — SAFE CLUTCH LOCKING LEVER
26110613 1 1 Tl b T — v HINGE STUD
27110581 1 1 Hie e v knne SCREW 7/32%32 L=7.0
28110617 1 1 T b T =T SAFE CLUTCH RATCHET
29110620 1 1 T b T—y =g ¥ SAFE CLUTCH THROW INLATCH PIN
31 (10723 1 1 CRI |- A 8 C-TYPE STOP RING
32 (10722 1 1 e BEARING
3334007 1 1 #yvQYF FEED CONNECTING ROD
34134010 1 1 AR LINK
35(11953 1 1 nr SCREW 7/32%32 L=5.5
36(34011 1 1 i SHAFT
37 |34009 1 1 ‘Y A AL FEED ECCENTRIC
38|14114 1 1 sy atv SCREW 1/4X32 L=6.5
39(14116 1 1 ks ne SCREW 1/4X32 L=9.5
42134008 1 1 LYy »7 FEED REGULATING STUD
43110673 1 1 AT SPRING
44110674 1 1 IE» e > PIN
48110637 1 1 2y FFHanLft FEED LIFTING CAM COMPLETE
4910658 1 1 ik»ac SET SCREW 1/4X32 L=5.5




iR, EV LA, XV
THROAT PLATE, FEED BAR, FEED ROCK SHAFT
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SR, XV LB, X M
THROAT PLATE, FEED BAR, FEED ROCK SHAFT

NO MmES 255RB-3D | 339RB-3D L PARTS NAME
PART NO

1 |H5014B8001 1 R THROAT PLATE

1 |H491788001 1 g THROAT PLATE

2 {6031-01 2 2 koo SCREW 11/64 <40 L=9.0

3 |H4813B8001 1 () BED SLIDE (RIGHT)

3 |H4733B8001 1 R (H) BED SLIDE (RIGHT)

6 |H4812B8001 1 A (f) BED SL|DE (LEFT)

6 |H4732B8001 1 AR (%) BED SL|DE (LEFT)

8 [H4807H8001 1 ‘Y% FEED DOG

8 |H4944H8001 1 ¥ FEED DOG

9 [10601 2 2 EodEE»nL SCREW 1/8x40 L=7.0

10 {10594 i xEILE FEED BAR

10 |H4942H8001 1 e = FEED BAR

1110595 1 1 T 0F FEED LIFTING CAM FORK

1210596 1 1 TDFET )b OILING FELT

13|10597 1 1 Ennte SCREW 1/8X40 L=3.3

14 (70129 1 1 N A R SCREW 7/32%32 L=15.0

15(10599 1 1 TOFET Y T R— WASHER

16 |16704 1 Y B FEED DRIVING ROCK FRAME

16 |HH704H8001 1 e8] FEED DRIVING ROCK FRAME

171180865 2 2 EY EgEn L PINCH SCREW M5 0.8 L=14.0

1816705 1 #EVt+Eerhar FEED BAR HINGE PIN

18 |H32243G205 1 #EVEgeracr FEED BAR HINGE PIN

19116708 1 1 ENVt+gEerne+ 2 b NUT 1/4<X28

20(11888 1 1 i #h FEED ROCK SHAFT

2110588 1 1 Y EhA 2OV (D BUSHING (FRONT)

22]10522 1 1 AZ (A EH AL SCREW 6.75x 24 L=14.0

2311068 1 1 54 +— LINER

2410761 1 1 A&V (F) ko B L (FEL SET SCREW 6.75x24 L=11.0

25110593 1 1 XY A 7 — (7D COLLER (FRONT)

26 (10764 2 2 E» o SET SCREW 6.75x 24 L=4.5

2710763 1 1 EYEA PO (4B) BUSH ING (BACK)

28 (10571 1 1 Ay (g kEvac SCREW 6. 75X 24 L=20.0

291110868 1 1 54— LINER

3010525 1 1 A Z v () 1L (EBh) SCREW 6. 75X 24 L=9.0

31 (10593 1 1 iKY Ehp 7 — (%) COLLER (BACK)

32110764 2 2 Esace SET SCREW 6.75x24 L=4.5

33]16708 1 1 )T e FEED ROCK SHAFT CRANK

3419420 2 2 B AT A AL PINCH SCREW 1/4X28 L=16.0

3511962 1 1 VR A 2 € ¥ FEED ROCK SHAFT CRANK STUD

36 |11954 1 1 PHYERTE B £ ¢ S 0IL WICK

37]11953 2 2 FEUERTrs e kv h L SET SCREW 7/32x32 L=5.5




N T g/,\“_‘ '[:ﬁ:) & ¥R
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION




I LN — ‘Fiz:) | A N

FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION

T
NO gf;;ﬁ"g 255RB-3D | 339RB-3D =% PARTS NAME

1 |HHB07 18001 1 1 WY FLo— FEED REVERSING LEVER

2 {10845 1 1 Y L oN—kn SCREW 15/64X28 L=18.0

3 |HH61118001 1 1 NV T LS —hh FEED REVERSING LEVER SHIFT

4 (34019 1 1 SPRING

5 |HH60818001 1 1 ARM

6 (1365 1 1 PINCH SCREW 15/64 <28 L=16.0
7 |28152 1 1 SHAFT

8 |HH60618001 1 1 FHET A A FEED REGULATOR CAM

9 110519 1 1 HEirLnv SCREW 6.75X24 L=17.5
1011409 1 1 FR K 3 % ROUNDNESS CONNECTER

1111412 2 2 + 7 b NUT

12134033 1 1 JEREEE LINK

13134035 1 1 SET SCREW 9/64 x40 L=15.0
14134048 1 1 SCREW 5/16X24 L=16.0
15134014 1 1 SR MER T REVERSE SEWING CRANK

16(1365 1 1 PINCH SCREW 15/64 %28 L=16.0
17 [HHB04 18001 1 1 BE REVERSE BLOCK

1834012 2 2 SQUARE BLOCK

19134013 2 2 FEHIR QUIDE PLATE

20 |HA300C2030 4 4 o SCREW 11/64 X 40 L=8.0

21 |HH60518001 1 1 f17— COLLAR

22111953 2 2 k»ace SET SCREW 7/32X 32 L=5.5

26 (34028 1 1 S SCREW BAR

27 |HA109F0674 1 1 0y ¥ v 0-RING

28 |HHE1018001 1 1 yixn DIAL

29118417 1 1 SCREW 11/64%32 L=8.0

30 |HA100F2080 1 1 PIN

31 |H3200F2110 1 1 P DA S SRRING




j] <
HOOK SADDLE. HOOK

ATLA.




h=xR, A~
HOOK SADDLE. HOOK

NO "‘ff;ﬁ‘; 255RB-3D | 339RB-3D e PARTS NAME

1 |HHB56J7101 1 1 A2+ &0h) HOOK SADDLE (RIGHT)

2 |HHB06J8001 1 1 Dl AR 24 PACK ING

3 |HHB07J8001 1 1 Axt+Eams v (h) OIL PRSERVIOR (RIGHT)

4 15007 7 14 iEH»ace SCREW 9/64X40 L=10.0

5 |H490918001 1 2 Hatgirn(l) BUSH | NG (UPPER)

6 (11176 1 2 kv av SCREW 7/32%32 L=5.5

8 |H470518001 1 2 NE X — HOOK DRIVING PINION (SPIRAL)
9 |HA105D0662 1 2 frgmonc POSITION SCREW 1/4x32 L=5.5
10 [H3205H0654 1 2 E»ace SET SCREW 1/4X32 L=4.5

11 [H491018001 1 2 P WASHER

12 [H491118001 1 2 hotH Ay () BUSHING (LOWER)

14 [H331311104 1 2 A—7T—=44 BOBBIN CASE OPENER LEVER
15|H321531204 1 2 HHrue s OPENER LEVER DRIVING SCREW STUD
16 [H005008050 1 2 RS SPRING WASHER

17 |HA104G0658 1 2 F 7k NUT 11/64 X 40

19|H321531504 1 2 r—=7Ft—1fe ¥ OPERER LEVER HINGE STUD

20 |H3204 10656 1 2 #—7F—+4&€ 70 |FELT

22 |H331311204 1 2 Jy < s A 2 A BOBBIN CASE LEVER LINK

23 |H490817101 1 2 F1 % (48) HOOK COMPLETE

24 1HA70618001 1 2 KER=— HOOK DRIVING GFAR
25|H470718001 1 2 {fEHEo L POSITION SCREW 1/4x40 L=4
26 |HA307C0662 2 4 E»nte SET SCREW 1/4X40 L=6.5
35|H491218001 1 2 e BOBBIN

3615052 1 2 AANY —y 0IL GAUGE

38 |H3204 10659 1 2 HERE ¥ 1 0 OIL REGULATING SCREW

39 |H320410658 1 2 My 4 kn L SET SCREW 1/8X40 L=8.0

41 |H330510066 1 2 ey —Ad—7F— BOBBIN CASE LEVER
424320012030 1 2 7YY X— WASHER

43 |H2004J0087 1 2 t—7F—tGikovne SCREW 3.4 36 L=6.0

44 |H320710662 1 2 HEEEFH 2T — (L) PINCH SLEEVE (UPPER)

45 |H320710662 1 2 Hh=LE&HU 47— (F) PINCH SLEEVE (UPPER)

46 |H3207 10661 1 2 HhtrEHEfTrRL PINCH SLEEVE SCREW 7/32x32 L=32.0
47 |H2013J0085 1 2 T2y R WASHER

48|H320012050 1 2 HtEikpac SCREW 6.35x 24 L=23.0
49|H492218001 1 2 Mk n SPRING

51 [HH705J8001 1 1216 k) HOOK SADDLE (LEFT)

52 |HH707J8001 1 D N PACK ING

53 |HH706J8001 1 At 2 (k) 0IL PRSERVIOR (RIGHT)




Y19 s (1)
KNIFE MECHANISM ( 1)
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A1 #s (1)
KNIFE MECHANISM ( 1)

NO ?A“;?N'g 255RB-3D | 339RB-3D g PARTS NAME
1 |H4905J8001 1 2 ek L SCREW

2 |H4906J8001 1 2 INFTU A F Bolt 11/64X40 L=12
3 |H4907J8001 1 2 A AR S TRIMMING KNIFE HOLDER
4 |H4908J8001 3 6 ma L SCREW 9/64 X 40 L=4

5 |H4909J8001 1 2 @ A A FIXED BLADE

6 |H4914B8001 2 4 mat SCREW 9/64 <40 L=4

7 |H4911J8001 1 2 Bih A 2 MOVED KNIFE

8 [H4912J8001 1 2 matv SCREW 1/8%44 L=9.2
9 (H4913J8001 1 2 Eat SCREW 9/64X40 L=4.5
10 |H4914J8001 1 2 wnL SPRING PLATE

11 |H4915J8001 3 6 Fh L SCREW 3/32x56 L=3.8
12 [H4916J8001 1 2 X U4y N REVERSING SPRING

13 |H4919J8001 1 KL GUIDE

14 |H4820J8001 1 2 7o ROLLER

15 |[HH605K8001 1 2 Loo¥— LEVER

16 |H4922J8001 1 1 F COVER

17 |H4923J8001 1 1 EHRE GUIDER

18 |H4924J8001 1 1 A A& (H) KNIFE PAD (R1GHT)

19 |H4925J8001 1 1 ma SCREW 9/64 X 40 L=9.5
20 |H4917J8001 1 A& () KNIFE PAD(LEFT)

21 [H4927J8001 1 = COVER




A s (1D
KNIFE MECHANISM (CI1)
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A1 v g (1D
KNIFE MECHANISM (II)

| =] =
NO ?ADRH?N: 255RB-3D | 339RB-3D R PARTS NAME
1 |HA104G0654 2 2 SEn Bt SCREW SM11/64X%40 L=8
2 |H4205C0661 1 1 KINLAG THREAD RELEADING BRACKET
3 |H4205C0664 1 1 AR SPRING
4 |H4205C0662 1 1 P THREAD RELEADING PLATE
5 |H4205C0663 1 1 Fa U BT SCREW SM11/64x40 L=5
6 |HA300B2170 4 4 F b SCREW SM11/64X 40 L=8
7 |H4923K7101 1 1 7Ly TNT AR (D) FLEXIBLE WIRE COMPLETE
8 |H4912K8001 1 1 i ARM
9 |H4913K8001 1 1 AL b BOLT SM15/64X28 L=12.5
10 |H4945K8001 1 1 Y SPRING
11 |H4950K8001 1 1 SEn b B SCREW SM11/64X40 L=3.6
12 |H4949K8001 1 1 ER -] ROLLER
13 |H4952K8001 1 1 SEN U BT SCREW SM3/16X 28 L=5
14 |H4953K8001 1 1 B TR |MOUNT ING PLATE
15 |[HA700Q0030 1 1 t4arryzs NYLON CLIP
16 |H4925K8001 1 1 Ei i MOUNT ING PLATE
17 [H003002050 2 2 +7 b NUT M5
18 |HA300C2030 1 1 SEacv SCREW SM11/64 x40 L=7
19 |H4908K8001 1 i ARM
20 |H4907K8001 1 L b BOLT SM15/64 X 28L=12. 5
21 |H4906K8001 1 n ¥y LINK
22 |H4905K8001 2 2 b U B SCREW M5 L=7.5
23 [HA100H2080 1 1 AT e ~ PIN TYPE
24 |H4946K7101 1 1 S A L—r¥ (H57) THREAD RELEASING LEVER
25 |H4943K8001 1 1 YR SPRING
26 |H4951K8001 1 1 + ¥ b NUT SM11/64 X 40
27 |H4954K8001 1 1 + 7 b NUT SM3/16 28
28 |H4956K8001 2 2 v SCREW SM1/8x 44 L=7
29 |H4955K8001 1 1 72 (i) BUSHING
30 |H4957K7101 1 1 REIR () VIBRATING CRANK
31 |H4944K8001 1 1 Fa vt SCREW SM11/64X40 L=5.5
32 |H431050050 2 2 NATRfTIE» B L SCREW M5 L=5
33 |HA708P0668 1 1 Fiorryv s NYLON CLIP
34 |HA113F0684 2 2 oL SCREW SM15/64 X 28 L=8.5
35 |H4931K8001 1 1 7 ya BUSHING
36 |H4909K8001 1 Yy >z LINK
37 |HOD5001050 1 FE 4 WASHER 5
38 [H4911K8001 2 b BOLT
39 [H4936K8001 2 2 SEa b AT SCREW M5 L=8.5
40 |H4987K8001 1 1 yrxrhue BOLT
41 |H4940K8001 1 1 + 2 b NUT (LEFT) M5
42 |H4939K8001 1 1 HA S EL BOLT
43 |H003002050 1 1 + b NUT (RIGHT) M5
44 |H4964KB8001 1 1 i SHAFT
45 |H4963KB8001 1 1 i SHAFT
46 |H4985K8001 1 1 KRR SCREW SM11/64X40 L=4
47 |H3405D0663 2 2 oz pbx¥F () BALL JOINT (RIGHT)
48 |H3205G1114 4 4 AT tE» L SCREW M4 L=4
49 |H4934K8001 1 1 H b CAM
50 |HA710E0692 2 2 ANARATIE» B L SCREW SM1/4X40 L=9.5
51 [H4932K8001 1 1 A b CAM
52 [H4986K8001 1 1 YEERL SPRING
53|H411050160 2 2 Pila L SCREW M5 L=16
54 |H2012N0652 1 1 HFn e SCREW SM1/4x24 L=16
55 |H4983K8001 1 1 #Fh L SCREW SM1/4x24 L=13
56 [H4967K8001 3 3 SEn L SCREW SM11/64X40 L=7




A1V (1D
KNIFE MECHANISM (11D
(=] [=]
NO "iﬂh"%%“*g 255RB-3D | 339RB-3D SE PARTS NAME
57 |H4966K8001 1 1 A b 7% STOPPER
58 |H4981K8001 1 1 ANy HOLDER
59 |H003008050 2 2 + 7 b NUT M5
60 |H4977K8001 1 1 AR MOUNTING PLATE
61 |H4980K8001 2 2 RNy HOLDER
62 |H4965KB8001 1 1 BitéE SET PLATE
63 [H3700E2080 1 1 e e > PIN TYPE
64 |H4969K8001 1 1 Fhnl SCREW SM11/64 X40 L=8.5
65 |H4970K8001 1 1 ho SCREW SM11/64 X40 L=6
66 |H4971K8001 1 1 Lov— LEVER
67 |H4972K8001 1 1 SEa b B SCREW SM11/64X40 L=6.8
68 |H4973K8001 1 1 Bfte ~ PIN
69 |H4974KB001 1 1 il ARM
70 |HA111G60683 1 1 Fae SCREW SM11/64X40 L=12
71 |[HA7111N304 1 1 + 2 b NUT SM11/64 %40
72 |H4979K8001 1 1 YL 24 FHEr SOLENOID COMPLETE

— 23 —
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TOUCH BACK & DETECTOR MECHANISM
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77 F057 7 RS

TOUCH BACK & DETECTOR MECHANISM

NO RS 255RB-3D | 339RB-3D SE PARTS NAME
PART NO

1 |H4905L7101 1 1 y 7 FAA 7 FHST TOUTH SWITCH COMPLETE

2 |H4918L8001 1 1 ae SCREW

3 |HA700Q0030 1 1 ER A4 HOLDER

4 [H4922L8001 1 1 B HOLDER

5 |HA3411D308 1 1 nu SCREW SM15/64 <28 L=7

6 |HHB06L8001 1 1 b ¥ LEVER

7 |HA113F0684 1 1 nt SCREW SM15/64<28 L=7.5

8 |H310062170 1 1 L SCREW SM15/64 <28 L=6

9 |HHB04L8001 1 1 =N RUBBER RING

10 |H4939L8001 1 1 W h SPRING

11 |H4940L8001 1 1 + 2 p NUT

12 |H4941L8001 1 1 ne SCREW SM15/64X28 L=14

13 [H4942L.8001 1 1 + 7 b NUT

14 [H4943L8001 1 1 YL 74 FaT SOLENOLD (COMPLETE)

15|H102080120 1 1 F bk BLOT M8 L=12

16 [H4945L.8001 1 1 Bita SET PLATE

17 [HO05008060 1 1 2o SPRING WASHER 6

18 [H003002060 1 1 + 7 b NUT M6

19 [H4948L8001 1 1 Yy >z LINK

20 [H4949L.8001 1 1 Yy BLOT SM15/64 %28 L=13

21 |HH605L8001 1 1 T—A ARM

22 [H4952L.7101 1 1 ne SCREW SM11/64X40 L=8

23 |H2600K0020 1 1 ol SCREW

24 |H2600K0030 1 1 + 7 b NUT M6

25 1 1 {r Bt 2840 SYNCHRON | ZER
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TENSION

50 49 47 46 45 44 43 42 41 40 39 38 37 36 35 34 33 32 31




A FAR

TENSION

[ =] =
NO ?:Rnrﬁnﬁ 255RB-3D | 339RB-3D X4 PARTS NAME
1 |H3221B6811 2 2 SEn b B SCREW SM9/64X40 L=3
2 |H3221B3142 1 1 £ A TENSION RELEASING PLATE
3 |H3221B6812 1 1 Y4 42N TENSION RELEASING SPRING
4 |H4705€8001 1 1 SEh U BT SCREW SM9/64 %40 L=4. 2
5 |H4708C8001 1 1 Lov— LEVER
6 |HA7311C306 1 1 Ear SCREW SM9/64 %40 L=4.5
7 |H4707¢8001 1 1 B fiR MOUNT ING PLATE
8 [Ho07013050 1 1 Effibo»Es 5 STOP RING 5
9 [H3221B6820 1 1 R & A MOUNT ING PLATE
10 [HA300C2030 2 2 nc SCREW
11|H3221B6810 1 1 + b NUT SM11/64 X 40
12 [H4708C8001 1 1 Y NBE R SPRING
13 |H4709C8001 1 1 LKL PUSH BUTTON
14 |H3221B0685 1 A THREAD TENSION STUD
15 [H3221B0683 1 1 T b THREAD TENSION STUD
16 [HA112B0693 2 4 7 m THREAD TENSION DISK
17 |H3221B0684 1 2 \mE&A Ty vy THREAD TENSION SPRING
18 [HA710B0671 1 2 7 b THUMB NUT
19 |H3221B0682 2 3 2 PIN
23 |HA310B0702 1 2 T i THREAD TENSION RELEASING PLATE
24 [H4710C8001 1 2 e =3 A I 4 THREAD TENSION SPRING
25 [HA115B7010 1 2 O—L 7 p AP Y IN— THUMB NUT REVOLUTION STOPPER
26 |HA310B0701 1 2 g—1L ¥ b+ 7 THUMB NUT COMPLETE
27 |HA310B0705 2 4 BT m THREAD TENSION DISK
28 |H3221B6816 1 g~ PIN
29 |H3221B0686 1 AT #h THREAD TENSION STUD
30 |H3221B0686 1 1 FF i THREAD TENSION STUD
31|H32481B721 1 Y3+ b THUMB NUT SM1/4 <40
32|H32481B621 1 EAE TAKE-UP SPRING GUIDE
33 |H32481BC21 1 AT) ¥ rFEHRC SCREW SM9/64 <40 L=6
34 |H32481BB21 1 AT ry= STOPPER
35 |H32481B921 1 EHNE THREAD TENSION POST
36 |H32481B521 2 nte SCREW SM1/8 (44) L=3.9
37 [H32481B821 1 E W BUSHING
38 |H32481BD21 1 —Em PLATE COMPLETE
39 [H4713C8001 1 #B|AFT) ¥ ¥ THREAD TAKE-UP SPRING
40 |H32481BE21 1 F,—m PLATE
41|H4713¢8001 1 1 #KE|ATY vy THREAD TAKE-UP SPRING
42|H324818D21 1 1 —Em PLATE COMPLETE
43|H4804C8001 1 1 ne SCREW
44 |H4805C8001 1 1 F dil THREAD TENSION STUD
45|H4805C8001 1 1 T THREAD TENSION STUD
46 |H3230K0751 1 1 SEhu SCREW SM11/64X40 L=10
47|H3221B6817 1 1 g PIN
48 |HHB04MB001 1 1 ARAINAE TENSION RELEASING PIN
49 |H3200B2100 1 1 AT FrEEHOC SCREW SM9/64 X 40 L=6.5
50 |H3221B6819 1 1 R sy STOPPER




g

TENSION




oy

TENSION

s
NO ?A“R“TEN‘: 255RB-3D | 399RB-3D SE PARTS NAWE
1 |H6650H8001 2 2 D EE: RETAINER
2 [H3200K0170 1 1 Byt A RETAINER
3 [H32311D6086 4 4 ry v RETAINER
4 |HA300B2130 7 7 s he SCREW 11/64X40 L=5.5
5 |HE606LB0OT 1 1 <Y Fe vy BED OIL TUBE CLAMP
6 |HEO13L8001 1 1 Wy s 7N} 0IL FELT
7 |HEO14L8001 1 1 ks nae SCREW 1/4%32 L=13.0
8 |HEO16L8001 1 1 TllhA L7 0IL FELT
9 |HEO17L8001 1 1 EY RS g OIL STOP SCREW 7/16X 28
10 |HEO18L8001 1 1 g2 x v PACK ING
11 [HEBO7L7101 1 1 = #2—7 (4) OIL TUBE AND OIL WICK
12 |HE6OBL7101 1 1 ¥ E— 2 — 7 (4) OIL TUBE AND OIL WICK
13 [HE610L7101 1 1 E=—nF2—7 (4) OIL TUBE AND OIL WICK
14 |HE027L8001 1 1 EYERANT TP 0IL FELT




M IR s
ACCESSORIES AND ATTACHMENTS




M /R &a
ACCESSORIES AND ATTACHMENTS

e
NO %A“R"TEN"; 255RB-3D | 339RB-3D R PARTS NAME
1 |35254 1 1 Ewct ¥ b THREAD UNWINDER COMPLETE
2 |11887 4 4 Iy g MACHINE REST

4 6055 4 4 47 NAIL

5 (11886 2 2 Ivreryg MACHIN HINGE CONNECTION CUSHION
6 |6055 4 4 §7 NAIL

7 11885 2 2 Iy eEry MACHIN HINGE CONNECTION
8 |HHE604N8001 1 1 A DRIP

9 [15081 6 6 AKhv DRIP PAN NAIL

10115082 1 1 WA DRIP PAN DRAIN JAR
11110735 1 1 OEFFEY b KNEE LIFTER COMPLETE
1216052 3 3 Ante KNEE LIFTER SCREW
13115101 1 1 BEEsty ¥ BOBBIN WINDER COMPLETE
25 |N0122 3 3 &t NEEDLE

26 15041 4 4 # ey BOBBIN

278121 1 1 F 3 45— SCREW DRIVER (SMALL)
288120 1 1 F 3 45 (ch) SCREW DRIVER (MIDDLE)
2918118 1 1 F34r-(X) SCREW DRIVER (LARGE)
3010747 1 1 ALV Y +(1/1614 7 ) WRENCH

3111487 1 1 RALYFEIY) WRENCH

32 (11969 1 1 KAV Y F(@2.53Y) WRENCH

3418125 1 1 WEL OILER

36(11193 1 1 ih olL

37)8132-B 1 1 b TR ACCESSORIES PACK
38(10718 1 1 AHFLTF DOUBLE HEAD WRENCH
39(10730 1 1 ik ) CLOTH EDGE GUIDE

40 (10731 1 1 Ef»nv SCREW 13/64 X 32
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ACCESSORIES AND ATTACHMENTS
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M & =
ACCESSORIES AND ATTACHMENTS

—
NO gg;:;f”,;- 255RB-3D | 399RB-3D XS PARTS NAME

1 15098 1 1 b b ot— F BELT GUARD

2 [11182 2 2 EHa (k) SCREW 3.4%36 L=5. 4

3 |10650 1 1 IE» L (F) SCREW 3.4X36 L=6.0

4 (11142 1 1 7Y yR— WASHER

5 |15009 1 1 S b H—F(F)Hr— BELT GUARD (TOP) COVER

6 |12418 2 2 k»at SCREW 13/64 %32 L=9.0

7 |15121 1 1 S b — F (F)fyri— BELT GUARD (BOTTOM) COVER

8 |15122 1 1 ~Jb b o#i— F (F)A7¥—(/7) |BELT GUARD (BOTTOM) COVER (SMALL)
9 |11830 1 1 E®a L SCREW 9/64 X 40

10 (15081 2 2 Aac SCREW

1116287 2 2 77 X— WASHER

15[10937-01 1 1 74 VB —p— ¥ FINGER GUARD

1610749 1 1 E»ne SCREW 3.4%36 L=11.0

1710677 1 1 77y x— WASHER
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